
AD-AGAB 906 ARMY ENGINEER WATERWAYS EXPERIMENT STATION VICKSBURG--ETC FIG 14/2
LABORATORY AND PILOT SCALE EVALUATION OF COAGULATION, CLARIFICA -ETC U)
AUG 80 M J CULLINANE, R A SHAFER

UNCLASSIFIED WES/TR/EL80-6 NL

HELo



BORATORY AND.PILOT SCALE J fALUATION
OF OAGULATION, CLARIFICATION, AND
FILTRATION FOR LWGRADING JEWAGE

LAGOON EFFLUENTS~
w IL

j0 ( M John ullinane, Jr., Richard A. hafer

(0 Environmental Laboratory
gel U. S. Army Engineer Waterways Experiment Station

P.O0. Box 631, Vickcsburg, Miss. 39180K;; o Aw bk ftbw; o UnftkW

tie rsdhOFfce, ChleofofEngineers,U. S. Amy
L~j Washington, D. C 20314

80 99 001



Destroy tis report whnf no longer nedd Do- roo~m

It to the originator.
[...]
On several occasions, floc was found to float to the top of the clarifier.

Van Vuuren and Van Duuren2 2 also reported a floating algae mat occurring

with coagulation using alum.

99. Removal of orthophosphate was pH dependent with the highest

orthophosphate removal efficiency (99 percent) occurring at a pH range

between 5.7 and 6.2 in the slow mix. Fluctuations in pH outside this

range precipitated a drop in orthophosphate removal efficiencies. The

EPA 40 reports optimum phosphorus removal occurs between a pH of 5

and 6 when using alum. The phosphate removal efficiencies always

exceeded 82 percent, fluctuating between 82 and 99 percent for the pH

range of 4.6 to 6.6. The orthophosphate concentration in the influent

r~aged between 8.1 and 26.5 mg/£ and was reduced to between 0.37 and

3.9 mg/2 in the clarifier effluent.

40



o go N7 ON I0 0% m m 04 0v m

m OZ

04-.

N IA 0 0 10 1 A 01 A
C1 N% C-4 N IA C I t. 0 -4 4 0 I

I~ ~ ~ I I C 1

0

Q 4440 ' r. 0 0 0

I Ln kn I co I

&-I ~ ~ ~ ~ I 0% 04G0l0L c n1 0 0 (-

H 4400

0 I I I ( 1

0
Q 4 1

40

N M, 14 W, 1, 1

~-.A N 1 0 '0 10 '-4 (' (4

4 . - 0 a A -4 44 44 IA(4' (n1 N4 -" 04

0 (n ( C 4 - w 1

41) 3 )r U n

0 441 C1

14 -. 0 N 0 0 N N m F- 0 4

'14~C C % N 0 I 4 N. CI 4 0C 0

'41

Aw



100. During the later phases of the study, a cationic polyelectro-

lyte was added as a coagulant aid to the alum. Polyelectrolytes have

been shown to improve clarifier efficiency and allow higher flow rates
9with no decrease in removal efficiencies. Preliminary jar tests in-

dicated that a cationic polymer would increase COD, suspended solids,

and orthophosphate removals. Clarifier performance data for this phase

of the study are presented in Table 14.

101. The concentration of COD in the influent ranged from 184 to

312 mg/k and the effluent concentration varied from 60 to 120 mg/i.

Removal efficiencies ranged from 50 to 76 percent. The corresponding

concentration of BOD 5 in the effluent was 9 to 18 mg/Z.

102. The concentration of the suspended solids in the influent

ranged from 40 to 150 mg/k and the effluent concentration varied from

19 to 80 mg/i. Removal efficiencies ranged from 10 to 83 percent.

103. The removal of orthophosphates was again found to be pH

dependent with the highest removal efficiencies occurring within a pH

range of 5.1 to 6.2. Except for the 77 percent removal which occurred

at a pH of 4.5, the removal efficiencies ranged from 80 to 93 percent.

Orthophosphate concentrations in the influent ranged from 13.8 to

27 mg/i, whereas effluent concentrations ranged from 1.8 to 5.1 mg/i.

104. Removal efficiencies of the clarifier generally declined dur-

ing the later stage of the study. This may be attributed to the use of

higher hydraulic loading rates during this phase of the study. The use

of polyelectrolyte did allow the use of these higher loading rates with-

out the heavy floc carryover that occurred under similar loading rates

during the nonpolymer addition phase. It is also hypothesized that the

shift in algal genera present during the latter phase of the investiga-

tion also contributed to the decline in removal efficiencies. Folkman

and Wachs 14 indicate that variations in algal removal efficiencies may

be attributed to the differences, in general, of algae which may be

dominant in the lagoon system.

105. Filter performance was evaluated under two basic influent con-

ditions: filtration of the clarified lagoon effluent and filtration of

the unclarified lagoon effluent. Both the sand filter and dual media

42



000 C4 C"4

0 a,

C4 r4 .4 N N in4 N -

0'..m

0
.04

en,

-4 cr -, .

0
w

Go 0% 0 o~ 0 '04D '

f4- U4 c4 m 0 U~

11 In

0 1

0 Im - 0 '0 I N '

Do

m ~ 4v r4 .

'-41

44



filter were evaluated under these influent conditions.

106. Performance data collected during the filtration of clarified

lagoon effluent are presented in Table 15. Removal efficiencies of the

filter were found to be erratic. Backwashing, influent pollutant concen-

trations, loading rates, and effective media size and uniformity are

all variables which may affect filter performance. Table 15 illustrates

an apparent increase in COD concentration between influent and effluent

occurring in the latter part of the study. This is attributed to the

attempt being made at that time to increase filtration rates. The fil-

ters were being bumped, i.e., the backwash pumps were turned on for a few

minutes to expand the filter bed and then turned off and filtration

continued. Although filtration rates were improved, the subsequent

filtration flushed the solids through the filters, thus increasing efflu-

ent COD concentrations. During normal operation, i.e., no bumping, the

filters reduced COD, suspended solids, and orthophosphate concentrations

and ensured a high quality effluent during periods of floc carryover from

the clarifier.

107. Data collected on filter cycle time and backwash water volume

are presented in Table 16. The sand media filter tended to blind at a

much faster rate than the dual media filter. Backwash water volume, as

percent of flow for the sand filter, ranged from 8 to 53 percent, whereas

for the dual media filter the range was from 3 to 26 percent. Filter run

times for the dual media filter were substantially longer than for the

sand filter. Hydraulic loading rates for the sand filter ranged from

0.56 to 1.33 gpm/ft 2 , whereas for the dual media filter rates ranged from

0.70 to 1.76 gpm/ft
2

~108. Direct filtration of lagoon effluent was also investigated to

determine the capabilities of the wastewater treatment system to function

adequately without chemical addition. Table 17 presents the filter

performance data collected during this phase of the study. As can be

determined from Table 17, initial results were very promising, but as

filtration progressed effluent quality rapidly deteriorated to an un-

acceptable level. The initial high removal rates for BOD5 , COD,

suspended solids, and orthophosphate (79, 72, 82, and 97 percent,

44

LL -Id" A



-. 7

a'e m1. '. 0 + I 4 lo Go ao In 0 4.m N co 0 N 6". 01

a, 1 0 1 Go 'o D co w 4 0 ' a, I 4 IT -w I

!:. IT4 '0 Z; +o I Il LIN 0. I S - U' n 0 M ' t

oc Q~l . . I I .. ! I ! 1 1 a

Er. 0000 0 0 00 0 00 0- 0 -7

Wtl0 0 0 0 0 0 0 0 0 00 0- 0 0 -

0S '0" IT US

co I U 0 0 D

Id w

04

, 0 C4

I N I - o . .'- -'0 m 'm 0 . . ' . N.

4401

S I

IrvI

IQ 0

8 ~ I NO v4 ON N .440 US mS - ~'0 '

454



to 0 (

4) 4 1L - I 1 I I I I I ii

PQ 000

1.4 -1 N4 1I N NC I NC* I I I I I I I N- I I I

-4 co
-4

-4 m-4 a-

.0(,j

4-) N4.- IC' 11 IDw It 0 1 14~ I\0 100 C.)
Cu 0 w) m -O 0Cur n0 1

u ~~ 0 ,4-

-.C 00 0 00 000 4)
1. 1.4 -4 00001011 I0I Oin 0 I I 1 0-4

4)E y g4 1) C. NNNN INI N I IN I I CN I z .
- 4 u- Vu w. -

'--4 C 0
Cu w

V4 w -4 3 0 0 0 10 1 0 0 0 1) 1 -
4) )Cu 10X1010N1N 1 0 IOI N 10 0 1

W) 0

m Cu

.r. :3 i

0 4
4. 00 4J 00 0 0 U 0 0tu0 0

C-4 M- r- I- T ItN c 0o 4 n 1 N0-in-.-..D

1

cu~C
4 30000000000000000000000000 -K .0
0) :3'I--r~--r--0 4)4 00 %0a% 1 nm0 t nC 01 I

-,4 Ix C1 C.) CiC4C N> J 4

461

000 00 0c c oG 0c 0 O 0c 4(



.0

4 4. 00 Co u0 M e

0'

C9I 4 C

~N0 ON as a(.1 a r

~ 1 - f0 '0 Mo -l -- n

j Go CI - 4 o 00
C3 0 N I

->41
0~ 40 M CcI N n1

I. 9.5 r- M c n ~

44

~-0

-- '
ad

IC - - N N 00Co 4

(D 44 CN ci~ M~ 00 00 I

V1 41 41 C C)1 1

5.J ". i111 
451 451

Co C o

i N N* C4

'ii
55j



respectively) are attributed to residual alum in the filter media which

reacted with lagoon effluent and resulted in a high-quality effluent.

As filtration progressed, effluent quality was poor even at relatively

low loading rates.

109. The direct filtration study confirmed the results of the

literature review, which indicated low algal removals for direct sand
17

filtration. Due to their negative charge, the algae have a low

affinity for sand. Larger diatoms are removed but also cause blinding

of the filter. Thus, for wastewater with high algae concentrations,

filtration alone is ineffective.

Summary

110. The operation of a continuous-flow coagulation-flocculation-

sedimentation-filtration system for upgrading of wastewater stabilization

lagoons was successfully demonstrated. Operation of the mobile facility

produced an effluent quality generally acceptable as meeting advanced

wastewater treatment criteria.

Il. Efficiencies for removal of COD, BOD 5 , suspended solids, and

orthophosphate are summarized in Table 18; Table 19 presents a summary

of the optimum conditions for coagulation-flocculation and settling of

the algae mass.

'8

48



Table 18

Summary of Effluent Quality*

Clarifier Filter
Parameter Mean Range Mean Range

COD 37.0 12-52 30.0 8-40
BOD 5  6.0 2-8 5.0 1-6

TSS** 11.0 4-23 7.0 5-7

Orthophosphate 1.03 0.75-1.45 0.42 0.1-0.94

* All values reported in mg/k.

** TSS = total suspended solids.

Table 19

Summary of Optimum Conditions

Parameter Value

pH 5.9-6.2

Alum 200-300 mg/k

Aqua-Floc 420 1-2 mg/Z

4

49

p.



PART V: CONCLUSIONS AND RECOMMENDATIONS

Conclusions

112. A coagulation-flocculation-clarification-filtration (CFCF)

treatment facility operated in the continuous-flow mode of operation was

determined to be effective in removing significant amounts of algae and

phosphorus from the effluents of intermittently discharging wastewater

treatment lagoons. Evaluation of the pilot studies indicated that

lagoons followed by the CFCF treatment system can be operated in such a

fashion as to meet what has become known as advanced wastewater treatment

standards.

113. Results of the laboratory and pilot scale studies indicated

that alum, lime, and ferrous sulfate are effective algal coagulants.

Alum was determined to be the coagulant of choice due to the beneficial

side effect of phosphorus precipitation. Coagulant aids such as cationic

polyelectrolytes were shown to have only a marginally beneficial effect

on effluent quality.

114. Direct gravity filtration of lagoon effluents was shown to

be ineffective in significantly reducing lagoon effluent suspended solids

concentrations. Direct filtration was capable of removing only that

phosphorus contained within the algal cell mass.

115. A coagulation-flocculation-clarificatio (CFC) treatment sys-

tem applied to lagoon effluents can produce an acceptable colorless and

odorless effluent with minimal amounts of suspended solids. Subsequent

filtration, although not strictly necessary to produce a high-quality

effluent, can be used to ensure production of a high-quality effluent

* during periods of clarifier upset.

116. The concept of a mobile chemical-physical treatment facility

for upgrading intermittently discharging lagoon systems appears to be

*viable for implementation at Corps recreation facilities. Such system

or systems could be rotated between recreation sites during the off

season, lowering water levels in the lagoon, thus providing additional

holding capacity and ultimately increasing treatment capacity of the

50

Ii



lagoon. This concept would be particularily applicable in those areas

where the technical feasibility of complete retention ponds is marginal,

i.e. annual precipitation slightly exceeds evaporation.

Recommendations

117. A preliminary design and cost estimate for a mobile chemical-

physical treatment facility should be prepared to determine the cost-

effectiveness of such a treatment facility.

118. A detailed study of the applicability of such a mobile

system to Corps needs should be prepared. This study should identify

potential sites for implementation of such a system.

119. The long-term effects of returning the alum-algae sludges to

the lagoon system should be investigated.

51

*4stt



REFERENCES

1. Hand, T. D., and Williams, R. R., "The Role of Sewage Lagoons at
Corps of Engineers Recreation Areas," Miscellaneous Paper Y-77-5,
Nov 1977, U. S. Army Engineer Waterways Experiment Station, CE,
Vicksburg, Miss.

2. McKinney, R. E., "State of the Art of Lagoon Wastewater Treatment,"
Upgrading Wastewater Stabilization Ponds to Meet New Discharge
Standards Symposium Proceedings, Utah Water Research Laboratory,
Aug 1974.

3. "Wastewater Treatment Facilities for Sewered Small Communities,"
EPA-625/I-77-009, Oct 1977, U. S. Environmental Protection Agency
Technology Transfer.

4. Parker, D. S., "Performance of Alternative Algae Removal
Systems," Ponds as a Wastewater Treatment Alternative, Center for
Research in Water Resources, Austin, Tex., 1976.

5. Allen, M. B., "General Features of Algal Growth in Sewage Oxidation
Ponds," Publication No. 13, 1955, State Water Pollution Control
Board, Sacramento, Calif.

6. Middlebrooks, E. J., et al. "Lagoon Design, Performance, and Upgrad-
ing," Department of the Army Sanitary Engineering Seminar, Apr 1979.

7. Ives, K. J., "The Significance of Surface Electric Charge on Algae
in Water Purification," J. of Biochem. & Microbio. Tech. & Engr.,
Vol 1, Jan 1959.

8. Golueke, C., and Oswald, W., "Harvesting and Processing Sewage Grown
Planktonic Algae," J. Water Poll. Cont. Fed., Vol 37, No. 4,
Apr 1965.

9. Benedek, A., Bancsi, J. J., and Rupke, J. W. G., "Use of Polyelectro-
lytes for Overloaded Clarifiers," J. Water Poll. Cont. Fed., Vcl 47,
No. 10, Oct 1975.

10. Patterson, R., "Upflow Filtration of Oxidation Pond Effluent,"
Masters Thesis, Univ. of Nebraska, Lincoln, Nebr., 1973.

11. Shindala, A., and Stewart, J., "Chemical Coagulation of Effluents
from Municipal Waste Stabilization Ponds," Water & Sew. Works,
Vol 118, No. 4, Apr 1971.

12. Stone, R. W., Parker, D. S., and Cotteral, J. A., "Upgrading Lagoon
Effluent to Meet Best Practicable Treatment," Ponds as a Wastewater
Treatment Alternative, Center for Research in Water Resources,
Austin, Tex., 1976.

52

r */

I" ,



13. McGarry, M., "Algal Flocculation with Aluminum Sulfate and Poly-
electrolytes," J. Water Poll. Cont. Fed., Vol 42, No. 6, May 1970.

14. Folkman, Y., and Wachs, A., "Removal of Algae from Stabilization
Pond Effluent by Lime Treatment," Water Res., Vol 7, No. 3,
Mar 1973.

15. Graham, H. J., and Hunsinger, R. B., "Phosphorous Removal in Sea-
sonal Retention Lagoons by Batch Chemical Precipitation," Research
Report No. 13, Environment Canada.

16. Gloyna, E. F., Hermann, E. R., and Drynan, U. W., "Oxidation Ponds--
Waste Treatment Studies Radioisotope Uptake and Algae Concentration,"
Tech. Report No. 2, San. Eng. Lab., Univ. of Texas, Austin, 1955.

17. Borchardt, J., and O'Melia, C., "Sand Filtration Experiment with
Algae," J. Amer. Water Works Assoc., Vol 53, No. 12, Dec 1961.

18. Foess, G., Borchardt, J., "Electrokinetic Phenomena in the Fil-
tration of Algal Suspensions," J. Amer. Water Works Assoc., Vol 61,
No. 7, Jul 1969.

19. McGhee, T., and Patterson, R., "Upflow Filtration Improves Oxidation
Pond Effluent," Water & Sew. Works, Vol 121, No. 7, Jul 1974.

20. Middlebrooks, E. J., and Marshall, G. R., "Stabilization Pond Up-
grading with Intermittent Sand Filters," Proceedings: Upgrading
Wastewater Stabilization Ponds to Meet New Discharge Standards,
Utah Water Research Laboratory, College of Engineering,
Utah State University, Logan, Utah, Nov 1974.

21. Reynolds, J. H., et al., "Intermittent Sand Filtration to Upgrade
Effluents--Preliminary Report," Proceedings: Upgrading Wastewater
Stabilization Ponds to Meet New Discharge Standards, Utah Water
Research Laboratory, College of Engineering, Utah State University,
Logan, Utah, Nov 1974.

22. Van Vuuren, L., and Van Duuren, F., "Removal of Algae from Waste-
water Maturation Pond Effluent," J. Water Poll. Cont. Fed., Vol 37,
No. 9, Sep 1965.

23. Sandbank, F., et al., "Improved Electroflotation for the Removal of
Suspended Solids from Algae Pond Effluent," Water Res., Vol 8,
No. 8, Sep 1974.

24. Funk, W. H., et al., "Dissolved Air Flotation for Harvesting Uni-
cellular Algae," Water & Sew. Works, Vol 115, No. 8, Aug 1968.

25. Bare, W. F., et al., "Algae Removal Using Dissolved Air Flotation,"
.T. Water Poll. Cont. Fed., Vol 47, No. 1, Jan 1975.